REX 60AI

Parts List

AN

REXD

Rex Industries Ltd.




REX G6OATI (Basn)

Na. Part No. Part Name Set

1] 4041 |Base ) - 1

2] 4042 Base cover 1

3 Washer 2

4 Spring washer 2 -

5 Round head machine screw (M 5X8) 2

6 4047 Strainer 1 4048 Strainer guied
7 Round head machine screw (M6 x10) 1

8. 4044 Tank up[;;:r cover I 1

9 . 4083 Upper cover strainer 1

10, 4085 Chip receiver 1

1| 4043 |Oil drip tray 1

12 Nut (M6) 2

13 Toothed lock washer . 4

_”. Hex head screw (M 6x15) 2 -
151 4045 Bottom cover E 1

16 | Rnum;] h.e.n-r] machine screw {(M5x8) 3

17 Drain plug (PIT.}_{.”)"“ 1

18 Suction tube bush ) 1

19 Hex head screw 4

20 Spring washer 4

21 Socket head cap screw . (M 8 x65) 4

22 Hex socket set screw _ " (M 8x10) 2

23

24 B
25 ]

L



REX 6O0AII

(Motor)

No. Part No. Part Name Set
-.'l | 4032 Condenser motor 600W (100V |, 200V 1
2 4061  Motor V pulley {2.35) 1
[ " Motor V pulley (3%) 1 -
3| Hex socket set screw (M8 x12) 1
4 | Spring washer (10mm) 4
5 7 | Hex head screw (M10x 20} 4
6 T Earth cord | 1
I 4001 Motor holder 1
) - — E—
8 4002 Rubber gasket 1
»——9 4046 Motor cover 1
10 Washer {5mm) 2
T Spring washer {5 mm) 2
12 Round head machine serew ™ 5. # 16 2 I
13 Spring washer (8 mm} 4
.H -_F;ucket head cap screw M8 x25) 2
B Socket head cap screw (M8 %30 2 ]
15 ‘ Socket head cap screw M8 x65] 1
16 | Nut (MB) 2
17 Starter condenser 1
|? I-)ri\‘e condenser | 1
] | S
19 Washer (5 mm) 2
20 Round head machine screw iM5 %8} 2
21 Drive belt [A—22) 2
2 |
23
24
25




REX GOAII (tes siock)




o

No. Part No. Part Name Set
1| 4000  Head stock 1
T 4008 Flange 1 |
'3 4006 | Main shaft 1 1024
4_ 4007 Main shaft gear 1
5| 7207 | Front bearing 1
_ﬁ 4005 Rear bearing 1 ]
(7] 4038 | Thrust ring 1
4011 7 Rear chuck
[ 8 | | Rear receptacle % 1
é Rear seroll ] 1
10 : Rear chuck jaw | 1
1 Rear chuck cover 1
12| | Round head machin serew (M5 x15) 6
13 Spring washer { 5mm) T 6 ]
Baud — e i sl
14 | Nut M5} 6
15| Roll pin (6 x12) 3
16| 4009 |Hand wheel 1 o
1235 Chuck
17 7| Chuck body N
1B Chuck seroll 1
19 Chuck jaw J 3
T { | Chuck jaw insert 3
—2I Spring retainer 3
k3 Spring IE
23 \| Set screw i 6
24 Hex socket cap serew (M7 x54) 6
25 "He..\ socket cap screw (M 6 = 50) ]
_26 ' Spring washer (6 mm) 6
27 | Roll pin (4 %10) 1
28 4030 Gear stop pin 2
29 1402 Switch 1
| I Switch ;‘Kangu R10" ) 1
Eﬂ_ Al198 Switch packing 1 ]
3t Oval head machine screw (.\Ir.l.d. * 16) 2
32| 7021 | Cord bush 1
‘53 1410 7 Cabtyre cord 1
?_ ‘ Binder 1
35 Toothed lock washer 2
36 Round head machine serew M4 %10} 2
ar 4 D 39 Name plate 1
Rivet (0%5) 6 o
E 4031 Change position plate 1
4024 Stu;; washer 1
T- ] Stop screw (M5 x16) 1
42— —Tulu'icatiun fitting 2
43 Hex socket set screw MB x10) 3
(44 4040 | Hose guide 1
45 4086 Hose band i 1
46 Spring washer {6 mm} 1 N
47 Round head machine screw (M6 %10} 1
48 4003 Rear cover 1
49
50
51
52
53 N

| 54




REX GOATII (i head)




No. Part No. Part Name Set
1| 7723 |Die head body (34~3%) 1
7721 |Die head body {(1~2) 1
T T6E83 Die head ring (4 ~3) 1
| 7646 Die head ring (1-—2) 1 |
3 Socket head cap screw (M4 »>12) 16 | R
4 7727 Cam plate (4--3) 1 |
7725 Cam plate (1 —2) 1 I
§| 7747 |Size plate (34~ '
: 7745 Size plate (1-=2) 1 i o
6 Rivet 8
7 7692 Die head position pl;x 6 -
| 8| 7693 |Size adjustment knob 6
9 Sikin, Tend e aicre (M6 x10) 6 _
10| 7729 | Retuining ring (34~%) 1 s
2352 | Retaining ring (1~2) i1
I_11 Socket head cap screw M6 <16} | 8
12| 7741 | Opening block (}¢~2) 2 o
13 7 5-9 0 Size .tu-.tting-‘lever | 2
14 7743 Size adjust plate T 1
(15! 7790 | Knoch pin 2
16| Spring 2 '
171 7742 Retaining pin 2
18 7698 |Spring 2
19 | 7735 Spring guide 2
_ztliL 7697 | Spring _ 2
21 7733 | Auto-open lever (}—~2() 1
[ 7731 Auto - open lever (1~ 2) 1
NPT Auto-open lever (1-~2) 1
22| 7753 |Guide plate (3% 1 7756 (Europa)
|| 7736 | Guide plate (1 -2 I 7757 (Europa)
23 7737 Guide plate pin L JI 2
24 Roll pin (4 <12) | 2
25 7696 l.r.v;'.r spring | 2
2| 7739 | Cam plate spring e
27 7734 | Lever pin 2
28 7694 |Stop pin 2
29 ‘ T Spring 2 -
30 7695 |Knob 2
[ 31 " | Roll pin T(3x12) 1
_32 ‘ 7758 Steel stop plate 1 7]
33 Rivet 1
3, 7749 |Adjust plate(l~2) 'S ]
7751 | Adjust plate (%~3) 1
5 |
37
38
o ]
40
. e
[ 42 o
] L
“ _ .
I B
46
47
48




REX

60A I

(Carriage)

No. Part No. Part Name Set

1| 4050 |Carriage - 1

2/ 4051 Carriaén s;l.lppnr'l bar A 1 -

3. 4 652 Erriage support bar B | 1
L~ . | i

41 4059 Carriage support collar (25) | 1 1
! Carriage support collar (15) 1 i

5| 4054 |Carriage feed bandle T |
6 A515 Carriage feed gear 1 i o

7 Wavy washer 1

8| 4056 |Stop collar tensile ! _

9 Round head machine screw M5 %300 1
(0] 7022  Elbow ' 1

1. 4058 0il pi-ps connector 1 T
12 4057  Oil pipe 1 h
(137 1035 | Nipple 1

14 Steel ball _ 2

15 Spring 1

16 Hex socket set screw iM10%10) 1
17 Hex socket set screw (M6 ~20) 1
18 | Nut (M6) 1

19 i : Spring 1 o
_ZD Push nut 1
- 21

22

23
o . —

25




REX GOAII (Cuter, Reamer)

=

o
w
w
-

Part No. Part Name

4066 Cllttl‘?‘{‘ frame

4071 Cutter handle
4067 Cutter guide

5076 Cut-ter wheei
2471 Cutter pin S
9027 | Guide pin

4070 | Spring

5074 Cutter roller

5079 Cutter pin L

wm-—qm_m-bmn—-|

10 - 4069 Cutter arm

1076 | Cutler arm pin
12 4072 Stop pin
13 Cotter pin

14 4075 Reamer holder

15 4076 | Reamer chaft

e R R R N e S N S N e Ty i i U B X T P S ey e
I b

16 1093 Reamer cone

R o

17 Rell pin (8 %26

18 Roll pin {8 % 45)

19 [ Roll pin (5 %12 T
20 { Spring )

21! | Steel hall ':

T H L i

22, 1096 | Reamer pin !

2 T T
- i

24 |

25 [




REX 6OAII (6ean

fa) NI ks Pl fR g y e
A - e O iy A i oy U 1
) o e S X T ; wig
=, 3 ._..w — \.. - = N 3 ESa F .,” .
s WY = = g £t “A
S O = o Fod !
2511 ] 2 = o PP ol Fu P o) ot \ -
= . -~ . : i o
: i [
.,_r........ y.. A . » ’ .

=




Ne. Part No. Part Name Set

1 4012 A shaft 1

2 4049 |Bearing (6204L.L) 3

3 Snap ring (STW20) 1

4 . 4062 V Pulley 1. .

4064 |V Pulley 1

_5 . Snap ring {sTWI18) 1

6 Hex socket set serew (M8 x20) 1 n
7 4081 Key (5 x5 x20) 1

8 H272 | Bearing (6202LL) 3 o

9 Wavy washer (BWW6202) 2
(10 4013 |B shat 1

11| 4016 |Clutch gear S 1 4035 Clutch metal S
12 4037 B shaft collar S 1

lﬂ; : I Snap ring I (STW23) 1

14 4017 Clutch 1

15 4015 | Clutch gear L 1 4034 Clutch metal L ’
16| 4084 !B shaft collar M - "

17 4036 | B shaft collar L. 1

18 Snap ring (STWIS) '
5: 4014 _Cshaﬁ: 1

20 Snap ring (STW36) 2

21 4018  C shaft gear ' 1

2. 4080  Key (10 8 X 14) 1

23 Snap ring (STW20) 1

2 Wavy washer (BWW6204) 1 g
25' 4025 | Gear pump '

] . }{eversi.ble gear pump - 1

26 | Hex socket cup seraw (M6 x35) 1

27 Hex socket cap screw (M6 x20) 1

28 | il suction tube 1
29 Oil feed tube ' 1

30 Ol band 2

31| 1035 | Nipple _ 2 T
32 4020 Speed change handle 1

33| 4021 | Speed change cover 1

34 | Steel ball 2
35| 4033 | Spring 2

36 ! Roll pin {6 =30} I 1

a7 | Socket head cap screw M6 x16) 2
38| 4022 | Rubber washer - - 1
B TSoap ring (STW1S) 1

40 4023 Fork lever 1
(41| 4019  Gear shift fork 1

") ' 1

a3
o _
45

- N

47

48
ot . .

50

- -
- I o

53

54 B

55




